ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 71

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

= | o =

Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 672.081 MHz 15.95 dam ML 67E.435 MHz 16.55 dam
TL 1 654.1289 MHz 8.92 dBm Oce Bw 17.822177822 MHz TL L 564.1289 MHz 9.21 dBm Oce Bw 17.782217782 MHz
T2 1 681.951 MHz 10.27 dam T2 1 5819111 MHz 10.73 dam
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Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.12 dBm) ™M1[1] 15.03 dBm)
- . 681.4590 MHz - 682.9380 MHz
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CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 581,458 MHz 16.12 dam ML L 5B2.938 MHz 15.03 dam
T 1 671.5880 MHz 10.94 dBm Oce Bw 17.862137862 MHz TL L 6716269 MHz 10.33 dBm Oce Bw 17.742257742 MHz
T2 1 589,451 MHz 10.92 dam T2 1 589.3711 MHz 10.51 dam
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Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.19 dBm mili] 14.74 dBm|
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CF 688.0 MHz 1001 pts Span 40.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 695.153 MHz 15.19 dBm ML 651,397 MHz 14.74 dBm
TL 1 679.049 MHz 11.82 dém Oce Bw 17.902097902 MHz TL 1 679.049 MHz 10.16 dBm Oce Bw 17.902097902 MHz
T2 1 635.951 MHz 10.03 dBm T2 1 £96.551 MHz 9.63 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum = s um 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
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Start 652,0 MHz 3003 pts Stop 668.0 MHz_| (| 'Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: |  Powerabs | ALimit
652.000 MAz £62.000 MHz 100,000 kHz 661,23576 MHz -47.09 dem -34.09 d& 553,000 MHZ 598,000 MHZ 100,000 kA2 e e 5543 dbm _7WI
562.000 MH2 | 663,000 MHz 50.000 kHz £62,35950 MHz -21.33 dbm -8.33d8 £98.000 MHz | 609,000 MHz 50,000 kHz 598,00050 MHz -21.52 dBm -8.52 dB
£63.000 MHz £68,000 MHz 100,000 kHz 663,35714 MHz 21.72 dem -8.28 dB 496,000 MHz 209.000 MHz 166 D00 kHz 559.00500 Mz 48,40 dBm 35 40 db,
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[_] I o
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Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | Powerabs |  aLimit
652.000 MAz £62.000 MHz 100,000 kHz 661,05504 MHz -33.85 dem -20.85 de 693,000 MHZ 598,000 MHZ 100,000 kA2 T 550 dbm -lel
562.000 MHz £63.000 MHz 50.000 kHz 562.99550 MHz -28.86 dm -15.86 8 £98.000 MHz £99.000 MHz 50,000 kHz 598,00250 MHz -28.07 dBm -15.07 dB
563.000 MHz 668.000 MHz 100.000 kHz 666.20929 MHz 7.75 dBm _’22-?5 de £99.000 MHz 705.000 MHz 100.000 kHz 595.01499 MHz -32.65 dbm -15.65 db
i J (] i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 71/

5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep
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Start 652.0 MHz 3003 pts Stop 668.0 MHz | ||['Start 695.0 MHz 3003 pts Stop 709.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
| —Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
£52.000 Mz 662,000 MHz 100,000 kHz 661,17582 MHz -50.42 dém -37.42 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.67782 MHz 20.78 dBm —gml
662.000 MHz £63.000 MHz 50.000 kHz £62,99550 MHz -23.64 dém -10.64 dB 598,000 MHz 559,000 MHz 20,000 kHz 508 00540 MHZ ~22.22 dBm 622 dB
563.000 MHz £68.000 MHz 100.000 kHz £63.33217 MHz 19.54 dBm -10.46 dB £39.000 MHz 703.000 MHz 100.000 kHz £99.03497 MHz -43.52 dBm -36.52 dB
—
i ] d i

: 7.APR.2020 003

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dem 10 dBm:
w SRR L P PP B G Ralaa e L L
0ds g dem
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SPURIOUS_LINE_ABS ‘ l l
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-30 dBm -30 dBm
P T S
40 dBm // 40 dem
50 dem 50 dem e =
S
P -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Sti 709.0 MHz
purious Emissiurll; | | | I Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,000 MHz 100,000 kHz 661,90509 MHz -32.95 dém -20.95 de 6932.000 MHz £98.000 MHz 100.000 kHz 694,66583 MHz 7.23 dim -22.77 d&
662,000 MHz 663,000 MHz 50.000 kHz 66299351 MHz -30.17 dBm -17.17 dB 698,000 MHz 639,000 MHz 50,000 kHz £93,00250 MHz -29.31 dbm -16.31 dB
£63.000 MHz 568.000 MHz 100.000 kHz 665.96953 MHz £.01 dBm =23.09 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,01495 MHz -33.90 dbm -20.90 dBb
- — —
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ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 71/ 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
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Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,000 MHz 100,000 kHz 66127572 MHz -42.36 dém -35.36 d& 693.000 MHz /98,000 MHz 100.000 kHz 697.67283 MHz 20.21 dBm -9.79 dB
662,000 MHz 663,000 MHz 50.000 kHz 662,99850 MHz -23.35 dBm -10.35 dB 508,000 MHz 600.000 MHz 50.000 kHz £08,00048 MHz -23.68 dBm -10.58 dB
£63.000 MHz 568,000 MHz 100.000 kHz 663.34715 MHz 20.39 dBm = -9.51 d& 699.000 MHz 709.000 MHz 100.000 kHz 699,76424 MHz -48.47 dbm -35.47 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum Spectrum L

Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 d&m  Offset 10.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk _ PABS
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purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 Mhz £62.000 MHz 100,000 kHz £61,93506 Mhz -33.86 dem ~20.86 db 603.000 MHz 596,000 MHZ 100,000 kA2 506.57303 MAz 544 dBm 23.56 0B
662.000 MHz £63.000 MHz 50.000 kHz £62.99750 MHz -30.53 dBm -17.53 dB 698.000 MHz 693,000 MHz 50.000 kHz 69800050 MHz -30.47 dBm -17.47 dB
563.000 MHz 668.000 MHz 100.000 kHz 665.86364 MHz 7.10 dem -22.90 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,04496 MHz -34.66 dbm -21.66 dB
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Date: 6.APR.2020 22:13:00 7. APR.2020 O
TEL : 886-3-327-3456 Page Number 1 A71-16 of 29

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
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Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,000 MHz 100.000 kHz 661,98501 MHz -49.38 d&m -36.38 d8 688.000 MHz 698.000 MHz 100.000 kHz 69740559 MHz 22.76 dBm -7.24 d&
662.000 MHz £63.000 MHz 100.000 kHz 562.99550 MHz -31.76 dém -18.76 dB 698,000 MHz 699.000 MHz 100,000 kHz 508,00840 MHz -31.48 dBm -19.48 de
£63.000 MHz 673.000 MHz 100.000 kHz 663.58442 MHz 22.57 dBm -7.43 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,02498 MHz -47.85 dbm -34.85 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
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Start 652.0 MHz 3003 pts stop 673.0 MHz_ |[Start 688.0 MAz 3003 pts Stop 709.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -34.85 dBém -21.85 de 686.000 MHz 608,000 MHz 100.000 kHz £03.86013 MHz 5.61 dBm ~54.39 dB
662.000 MHz £63.000 MHz 100.000 kHz £62.98152 MHz -25.71 dBm -16.71 dB 698.000 MHz 693,000 MHz 100,000 kHz 69801548 MHz -28.28 dBm -15.28 d8
563.000 MHz 673.000 MHz 100.000 kHz 66546254 MHz 5.65 dem ~24.35 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,00500 MHz -33.31 dbm -20.31 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 71/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
spectrum || spectrum
Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES!
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purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,000 MHz 100.000 kHz 66198501 MHz -50.55 dem -37.55 db 588.000 MHZ '698.000 MAZ 100.000 kHz ©97.36563 MHZ 20,34 dBm o.66 dB
662.000 MHz £63.000 MHz 100.000 kHz £62.98851 MHz -30.57 dBm -17.57 d& 698.000 MHz 693,000 MHz 100,000 kHz 69801748 MHz -31.20 dBm -18.20 d8
563.000 MHz 673.000 MHz 100.000 kHz 663.58442 MHz 21.24 dém 0 655.000 MHz 709.000 MHz 100.000 kHz 699,00500 MHz -48.94 dbm -35.94 db
i J i i
: 7.APR.2020 00:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum B um
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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Start 652.0 MHz 3003 pts stop 673.0 MHz | || Start 688.0 MAz 3008 pts Stop 709.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 562,000 MHz 100.000 kHz 661,98501 MHz -35.29 dém -22.29 d8 686.000 MHz 608,000 MHz 100.000 kHz 603,77922 MHz 4.72 dBm -25.28 dB
662.000 MHz £63.000 MHz 100.000 kHz £62.98152 MHz -31.15 dBm -18.15 dB 698.000 MHz 693,000 MHz 100,000 kHz 69800350 MHz -30.38 dBm -17.38 de
563.000 MHz 673.000 MHz 100.000 kHz 66549151 MHz .78 dem -25.22 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,00500 MHz -34.23 dbm -21.23 dB
]—r . = —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 71/ 15MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
spectrum || spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
q 3 3 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS paSS| w 20 dkine s {"\
10 dem {“\ 10 dém | i
ode ] \ 0 dem \
-10 dem - -10 dem [ |
SPURIOUS_LINE_ABS J \ ’ 1
20 dem / . : 20 dem oy
;o | i ﬁ L
-30 dem ! \ ‘l I -30/dBm H |f
|\
-40 dBm -40 HBm
I wf‘
A [ \ UL | R S
| ettt gt Ao A 7 o PN P w I
oo e S -60 dem T ———— torie
Start 652.0 MHz 3003 pts Stop 678.0 MHz | ||['Start 683.0 MHz 3003 pts Stop 709.0 MHz
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Range Law Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | Powerabs | aLimit
652.000 MAz £62.000 MHz 100,000 kHz 561,99500 MAz -48.89 dem -35.89 de 583,000 MHZ 598,000 MHZ 100,000 kA2 Eg—?ﬁ iz 5546 b _7WI
562.000 MH2 | 663,000 MHz 150.000 khz 062,56354 MHz -26.69 dém -13.69.d8 698.000 MHz | 699,000 MHz 150,000 kHz 598,00749 MHz -26.68 dBm -13.68 dB
563.000 MHz £78.000 MHz 100.000 kHz £63.83167 MHz 22.25 dem — T £39.000 MHz 703.000 MHz 100.000 kHz £99.00500 MHz -48.34 dBm -35.34 dB
i ] [ i
: 7.APR.2020 01:17:01
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ﬁ I o
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30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.26 dBm -40.26 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -52,90 dBm -39.90 d&
709,000 MHz 1,000 GHz 100.000 kHz 929.21229 MHz =-57.75 dBm -44,75 dB 709,000 MHz 1,000 GHz 100.000 kHz 865.83766 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.69983 GHz -47.39 dBm -34.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.67833 GHz -47.26 dBm -34.26 dB
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30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.01 dBm -40.01 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.35 dBm -40.35 dB
709,000 MHz 1,000 GHz 100.000 kHz 878.62887 MHz =-57.47 dBm -44,47 dB 709,000 MHz 1,000 GHz 100.000 kHz 895.78072 MHz -57.65 dBm -44.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32767 GHz -47.08 dBm -34.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.32767 GHz -45.86 dBm -32.86 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.68633 GHz -45,53 dBm -32,53 dB 3.000 GHz 5.000 GHz 1.000 MHz 4.99775 GHz -45,37 dém -32,37 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -41.64 dBm -28.64 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.62 dBm -28.62 dB
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1.000 GHz 3.000 GHz 1.000 MHz 1.35266 GHz -45.62 dBm -32.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35266 GHz -47.22 dBm -34.22 dB
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30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.32 dBm -40.32 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.35 dBm -40.35 dB
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PAES Limit ¢heck
INE_ABS PAES _10 AdRE_BPURIOUS LINE ABS
B LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
e R I
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.19 dBm -40.19 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -52.98 dBm -39.98 dB
709,000 MHz 1,000 GHz 100.000 kHz 973.10939 MHz -57.56 dBm -44,56 dB 709,000 MHz 1,000 GHz 100.000 kHz 857.98851 MHz -57.61 dBm -44.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.67583 GHz -47.37 dBm -34.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.32817 GHz -46.54 dBm -33.54 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.97776 GHz -45.30 dBm -32.30 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.94376 GHz -45,42 dBm -32.42 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.29575 GHz -41.31 dBm -28.31 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.99225 GHz -41.69 dBm -28.69 dB&
L ] L] ) A
Spectrum - Spec! 1 -
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PAR Limit fthnrk
10 MAE_SPURIOUS LINE_ABS PABS _10 ddpe—$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm — -40 dBm —
-50 dBrr —“J———T -50 dBm _‘J———v—,
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.11 dBm -40.11 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.45 dBm -40.45 dB
709,000 MHz 1,000 GHz 100.000 kHz 863.51199 MHz =-57.43 dBm -44,43 dB 709,000 MHz 1,000 GHz 100.000 kHz 957.70180 MHz -57.59 dBm -44,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.34816 GHz -46.11 dBm -33.11dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34816 GHz -46.90 dBm -33.90 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.96976 GHz -45.44 dBm -32.44 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.97126 GHz -45,28 dBm -32.28 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.29775 GHz -41.64 dBm -28.64 db 5.000 GHz 7,000 GHz 1.000 MHz 6.94526 GHz -42.00 dBm -20.00 d&
L )i ] i ] i
0 21:2
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LTE Band71 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

(@1 Avgpwr
Paks Limit (thrrk
INE_ABS PABS -10 difiEFPURIOUS LINE ARG
B LINE_ABS_

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-390 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz

Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.29 dBm -40.29 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.03 dém -40.03 dB
709,000 MHz 1,000 GHz 100.000 kHz 710.59890 MHz =-46,30 dBm -33,30 dB 709,000 MHz 1,000 GHz 100.000 kHz 710.59830 MHz -46.54 dBm -33.54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.36816 GHz -46.70 dBm -33.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.68283 GHz -47.47 dBm -34.47 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.95626 GHz -45.31 dBm -32.31 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.95176 GHz -45,62 dBm -32.62 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.99175 GHz -41,48 dBm -28.48 db 5.000 GHz 7,000 GHz 1.000 MHz 65.08975 GHz -41.41 dBm -28.41 d&
L ] L] A

LTE Band 71/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

Spec 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

@1 AvgPwr

(@1 AvgPwr

Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
0 dBm J—-—- -50 dBm
it o '-J
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.28 dBm -40.28 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.33 dBém -40.33 dB
709,000 MHz 1,000 GHz 100.000 kHz 782.69481 MHz -57.51 dBm -44,51 dB 709,000 MHz 1,000 GHz 100.000 kHz 947.81768 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.70232 GHz -47.59 dBm -34.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.32867 GHz -47.39 dBm -34.39 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.99175 GHz -45.63 dBm -32.63 dB 3.000 GHz 5.000 GHz 1.000 MHz 4.98375 GHz -45.40 dBm -32.40 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.11 dBm -28.11 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -41.36 dBm -28.36 dB
( )i ] L i
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LTE Band 71/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

pec 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

(@1 AvgPwr

PABS

INE_ABS PABS

Limit

-10 e

heck
URIOUS.

INE_ABS

[ SPU

LINE_ABS_

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz 15005 pts

Stop 7.0 GHz Start 30.0 MHz

15005 pts

Stop 7.0 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency |

Spurious Emissions

Power Abs | Range Low |

ALimit

30.000 MHz
709,000 MHz
1.000 GHz
3.000 GHz
5.000 GHz

652.000 MHz
1,000 GHz
3.000 GHz
5.000 GHz
7.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

256.13943 MHz
710.59890 MHz
1.34366 GHz
4.96226 GHz
6.29725 GHz

Range Up | RBW | Frequency | Power Abs

| ALimit

-53.08 dBm
-57.61 dBm
-42.76 dBm
-45.13 dBm
-41.80 dBrm

-40.08 dB
-44,61 dB
-29.76 dB
-32.13 dB
-28.80 db

30.000 MHz
709,000 MHz
1.000 GHz
3.000 GHz
5.000 GHz

652.000 MHz
1,000 GHz
3.000 GHz
5,000 GHz
7,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

256.13943 MHz
925.14236 MHz
1.34366 GHz
4.98725 GHz
6.09925 GHz

-53.03 dém
-57.66 dBm
-45.13 dBm
-45,50 dBm
-41,53 dBm

-40.03 dB
-44.66 dB
-32,13 dB
-32.50 dB
-28.53 dg

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum e Spec! 1 -
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PAR Limit fthnrk
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. .
-50 derr J— -50 dBm [
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.39 dBm -40.39 dB 30.000 MHz 652.000 MHz 100.000 kHz 256.13943 MHz -53.47 dBém -40.47 dB
709,000 MHz 1,000 GHz 100.000 kHz 815.25425 MHz -57.62 dBm -44,62 dB 709,000 MHz 1,000 GHz 100.000 kHz 992.29620 MHz -57.43 dBm -44,43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35866 GHz -47.46 dBm -34.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.67583 GHz -47.53 dBm -34.53 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.98675 GHz -45.41 dBm -32.41 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.95826 GHz -45,69 dBm -32.69 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.29875 GHz -41.61 dBm -28.61 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.99325 GHz -41,78 dBém -28.78 d&
J i "4
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Frequency Stability

Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0209
40 Normal Voltage 0.0019
30 Normal Voltage 0.0160
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0209
0 Normal Voltage 0.0203

-10 Normal Voltage 0.0181 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0234
20 Maximum Voltage 0.0056
20 Normal Voltage 0.0000
20 Battery End Point 0.0046

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC = 0.22 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.48 0.2228 23.70 0.2344
Middle QPSK 3 1 23.67 0.2328 23.89 0.2449
Highest 3 1 23.71 0.2350 23.93 0.2472
Lowest 3 3 2211 0.1626 22.33 0.1710
Middle 16QAM 3 3 22.74 0.1879 22.96 0.1977
Highest 3 3 22.45 0.1758 22.67 0.1849
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC = 0.22 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 8 23.22 0.2099 23.44 0.2208
Middle QPSK 1 8 23.44 0.2208 23.66 0.2323
Highest 1 8 23.18 0.2080 23.40 0.2188
Lowest 1 0 22.06 0.1607 22.28 0.1690
Middle 16QAM 1 0 22.63 0.1832 22.85 0.1928
Highest 1 0 22.72 0.1871 22.94 0.1968
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC = 0.22 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 23.54 0.2259 23.76 0.2377
Middle QPSK 1 12 23.40 0.2188 23.62 0.2301
Highest 1 12 23.76 0.2377 23.98 0.2500
Lowest 1 12 22.56 0.1803 22.78 0.1897
Middle 16QAM 1 12 22.90 0.1950 23.12 0.2051
Highest 1 12 22.49 0.1774 22.71 0.1866
Limit EIRP < 2W Result PASS

B1-10f 20
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LTE Band 2/ 10MHz (Average) (GT - LC = 0.22 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 23.32 0.2148 23.54 0.2259
Middle QPSK 1 25 23.59 0.2286 23.81 0.2404
Highest 1 25 23.71 0.2350 23.93 0.2472
Lowest 1 25 22.73 0.1875 22.95 0.1972
Middle 16QAM 1 25 22.24 0.1675 22.46 0.1762
Highest 1 25 22.56 0.1803 22.78 0.1897
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 0.22 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 23.50 0.2239 23.72 0.2355
Middle QPSK 1 37 23.67 0.2328 23.89 0.2449
Highest 1 37 23.61 0.2296 23.83 0.2415
Lowest 1 37 22.61 0.1824 22.83 0.1919
Middle 16QAM 1 37 22.42 0.1746 22.64 0.1837
Highest 1 37 22.91 0.1954 23.13 0.2056
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC =0.22 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 49 23.42 0.2198 23.64 0.2312
Middle QPSK 1 49 23.78 0.2388 24.00 0.2512
Highest 1 49 23.66 0.2323 23.88 0.2443
Lowest 1 49 22.64 0.1837 22.86 0.1932
Middle 16QAM 1 49 22.77 0.1892 22.99 0.1991
Highest 1 49 22.19 0.1656 22.41 0.1742
Limit EIRP < 2W Result PASS
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LTE Band 25/ 1.4MHz (Average) (GT - LC = 0.22 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.52 0.2249 23.74 0.2366
Middle QPSK 3 1 23.44 0.2208 23.66 0.2323
Highest 3 1 23.80 0.2399 24.02 0.2523
Lowest 3 3 22.38 0.1730 22.60 0.1820
Middle 16QAM 3 3 22.26 0.1683 22.48 0.1770
Highest 3 3 22.81 0.1910 23.03 0.2009
Limit EIRP < 2W Result PASS
LTE Band 25/ 3MHz (Average) (GT - LC = 0.22 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 8 23.36 0.2168 23.58 0.2280
Middle QPSK 1 8 23.21 0.2094 23.43 0.2203
Highest 1 8 23.76 0.2377 23.98 0.2500
Lowest 1 0 22.41 0.1742 22.63 0.1832
Middle 16QAM 1 0 22.66 0.1845 22.88 0.1941
Highest 1 0 22.04 0.1600 22.26 0.1683
Limit EIRP < 2W Result PASS
LTE Band 25 /5MHz (Average) (GT - LC =0.22 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 23.55 0.2265 23.77 0.2382
Middle QPSK 1 12 23.42 0.2198 23.64 0.2312
Highest 1 12 23.65 0.2317 23.87 0.2438
Lowest 1 0 22.48 0.1770 22.70 0.1862
Middle 16QAM 1 0 22.02 0.1592 22.24 0.1675
Highest 1 0 22.41 0.1742 22.63 0.1832
Limit EIRP < 2W Result PASS

B1-3 of 20



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 25/ 10MHz (Average) (GT - LC = 0.22 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 23.54 0.2259 23.76 0.2377
Middle QPSK 1 25 23.53 0.2254 23.75 0.2371
Highest 1 25 23.73 0.2360 23.95 0.2483
Lowest 1 25 22.68 0.1854 22.90 0.1950
Middle 16QAM 1 25 22.13 0.1633 22.35 0.1718
Highest 1 25 22.64 0.1837 22.86 0.1932
Limit EIRP < 2W Result PASS
LTE Band 25/ 15MHz (Average) (GT - LC = 0.22 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 23.42 0.2198 23.64 0.2312
Middle QPSK 1 37 23.69 0.2339 23.91 0.2460
Highest 1 37 23.84 0.2421 24.06 0.2547
Lowest 1 0 22.67 0.1849 22.89 0.1945
Middle 16QAM 1 0 22.05 0.1603 22.27 0.1687
Highest 1 0 22.09 0.1618 22.31 0.1702
Limit EIRP < 2W Result PASS
LTE Band 25/ 20MHz (Average) (GT - LC =0.22 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 49 23.43 0.2203 23.65 0.2317
Middle QPSK 1 49 23.91 0.2460 24.13 0.2588
Highest 1 49 23.46 0.2218 23.68 0.2333
Lowest 1 49 22.41 0.1742 22.63 0.1832
Middle 16QAM 1 49 22.24 0.1675 22.46 0.1762
Highest 1 49 2251 0.1782 22.73 0.1875
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average) (GT - LC = 0.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.57 0.2275 23.82 0.2410
Middle QPSK 3 1 23.77 0.2382 24.02 0.2523
Highest 3 1 23.58 0.2280 23.83 0.2415
Lowest 3 1 22.38 0.1730 22.63 0.1832
Middle 16QAM 3 1 22.93 0.1963 23.18 0.2080
Highest 3 1 22.67 0.1849 22.92 0.1959
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 0.25 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.48 0.2228 23.73 0.2360
Middle QPSK 1 0 23.63 0.2307 23.88 0.2443
Highest 1 0 23.43 0.2203 23.68 0.2333
Lowest 1 14 22.00 0.1585 22.25 0.1679
Middle 16QAM 1 14 22.02 0.1592 22.27 0.1687
Highest 1 14 22.59 0.1816 22.84 0.1923
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 0.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 23.81 0.2404 24.06 0.2547
Middle QPSK 1 12 23.60 0.2291 23.85 0.2427
Highest 1 12 23.88 0.2443 24.13 0.2588
Lowest 1 12 22.25 0.1679 22.50 0.1778
Middle 16QAM 1 12 22.47 0.1766 22.72 0.1871
Highest 1 12 2251 0.1782 22.76 0.1888
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC = 0.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 23.73 0.2360 23.98 0.2500
Middle QPSK 1 25 23.69 0.2339 23.94 0.2477
Highest 1 25 23.92 0.2466 24.17 0.2612
Lowest 1 49 22.72 0.1871 22.97 0.1982
Middle 16QAM 1 49 22.11 0.1626 22.36 0.1722
Highest 1 49 22.29 0.1694 22.54 0.1795
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = 0.25 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 23.75 0.2371 24.00 0.2512
Middle QPSK 1 37 23.69 0.2339 23.94 0.2477
Highest 1 37 23.84 0.2421 24.09 0.2564
Lowest 1 0 22.08 0.1614 22.33 0.1710
Middle 16QAM 1 0 22.60 0.1820 22.85 0.1928
Highest 1 0 22.63 0.1832 22.88 0.1941
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC =0.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 49 23.75 0.2371 24.00 0.2512
Middle QPSK 1 49 23.38 0.2178 23.63 0.2307
Highest 1 49 23.97 0.2495 24.22 0.2642
Lowest 1 0 22.24 0.1675 22.49 0.1774
Middle 16QAM 1 0 22.27 0.1687 22.52 0.1786
Highest 1 0 23.10 0.2042 23.35 0.2163
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC =-12.6 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 24.07 0.2553 9.32 0.0086
Middle QPSK 3 0 23.67 0.2328 8.92 0.0078
Highest 3 0 23.72 0.2355 8.97 0.0079
Lowest 1 3 23.09 0.2037 8.34 0.0068
Middle 16QAM 1 3 22.37 0.1726 7.62 0.0058
Highest 1 3 22.92 0.1959 8.17 0.0066

Limit ERP < 7W Result PASS

LTE Band 5/ 3MHz (Average) (GT - LC =-12.6 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 23.75 0.2371 9.00 0.0079
Middle QPSK 1 8 23.51 0.2244 8.76 0.0075
Highest 1 8 23.61 0.2296 8.86 0.0077
Lowest 1 0 22.36 0.1722 7.61 0.0058
Middle 16QAM 1 0 22.76 0.1888 8.01 0.0063
Highest 1 0 22.69 0.1858 7.94 0.0062

Limit ERP < 7W Result PASS

LTE Band 5/5MHz (Average) (GT - LC =-12.6 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 24.02 0.2523 9.27 0.0085
Middle QPSK 1 12 23.80 0.2399 9.05 0.0080
Highest 1 12 23.67 0.2328 8.92 0.0078
Lowest 1 12 22.81 0.1910 8.06 0.0064
Middle 16QAM 1 12 23.05 0.2018 8.30 0.0068
Highest 1 12 22.49 0.1774 7.74 0.0059

Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC =-12.6 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 25 23.77 0.2382 9.02 0.0080
Middle QPSK 1 25 23.55 0.2265 8.80 0.0076
Highest 1 25 24.08 0.2559 9.33 0.0086
Lowest 1 25 22.72 0.1871 7.97 0.0063
Middle 16QAM 1 25 22.95 0.1972 8.20 0.0066
Highest 1 25 23.09 0.2037 8.34 0.0068

Limit ERP < 7W Result PASS
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LTE Band 12/ 1.4MHz (Average) (GT - LC = -5 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 24.38 0.2742 17.23 0.0528
Middle QPSK 1 5 24.65 0.2917 17.50 0.0562
Highest 1 5 24.57 0.2864 17.42 0.0552
Lowest 1 3 23.23 0.2104 16.08 0.0406
Middle 16QAM 1 3 23.86 0.2432 16.71 0.0469
Highest 1 3 23.19 0.2084 16.04 0.0402
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average) (GT - LC = -5 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 24.24 0.2655 17.09 0.0512
Middle QPSK 1 8 24.42 0.2767 17.27 0.0533
Highest 1 8 24.65 0.2917 17.50 0.0562
Lowest 1 14 22.95 0.1972 15.80 0.0380
Middle 16QAM 1 14 23.75 0.2371 16.60 0.0457
Highest 1 14 22.95 0.1972 15.80 0.0380
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average) (GT - LC = -5 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 24.33 0.2710 17.18 0.0522
Middle QPSK 1 12 24.43 0.2773 17.28 0.0535
Highest 1 12 24.64 0.2911 17.49 0.0561
Lowest 1 24 22.95 0.1972 15.80 0.0380
Middle 16QAM 1 24 23.73 0.2360 16.58 0.0455
Highest 1 24 22.87 0.1936 15.72 0.0373
Limit ERP < 3W Result PASS
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LTE Band 12 / 10MHz (Average) (GT - LC =-5dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 25 24.44 0.2780 17.29 0.0536
Middle QPSK 1 25 24.67 0.2931 17.52 0.0565
Highest 1 25 24.66 0.2924 17.51 0.0564
Lowest 1 49 23.10 0.2042 15.95 0.0394
Middle 16QAM 1 49 23.85 0.2427 16.70 0.0468
Highest 1 49 23.07 0.2028 15.92 0.0391

Limit ERP < 3W Result PASS
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LTE Band 41 / 5MHz (Average) (GT - LC =-0.33 dB)

RB Conducted EIRP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 12 23.23 0.2104 22.90 0.1950
Middle QPSK 1 12 23.00 0.1995 22.67 0.1849
Highest 1 12 22.82 0.1914 22.49 0.1774
Lowest 1 12 21.85 0.1531 21.52 0.1419
Middle 16QAM 1 12 21.83 0.1524 21.50 0.1413
Highest 1 12 21.60 0.1445 21.27 0.1340
Limit EIRP < 2W Result PASS
LTE Band 41/ 10MHz (Average) (GT - LC =-0.33 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 25 23.16 0.2070 22.83 0.1919
Middle QPSK 1 25 22.90 0.1950 22.57 0.1807
Highest 1 25 22.91 0.1954 22.58 0.1811
Lowest 1 25 21.93 0.1560 21.60 0.1445
Middle 16QAM 1 25 21.81 0.1517 21.48 0.1406
Highest 1 25 21.71 0.1483 21.38 0.1374
Limit EIRP < 2W Result PASS
LTE Band 41/ 15MHz (Average) (GT - LC =-0.33 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 23.10 0.2042 22.77 0.1892
Middle QPSK 1 37 23.00 0.1995 22.67 0.1849
Highest 1 37 22.90 0.1950 22.57 0.1807
Lowest 1 37 21.84 0.1528 21.51 0.1416
Middle 16QAM 1 37 21.77 0.1503 21.44 0.1393
Highest 1 37 21.69 0.1476 21.36 0.1368
Limit EIRP < 2W Result PASS
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LTE Band 41 / 20MHz (Average) (GT - LC =-0.33 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 49 23.74 0.2366 23.41 0.2193
Middle QPSK 1 49 23.67 0.2328 23.34 0.2158
Highest 1 49 23.56 0.2270 23.23 0.2104
Lowest 1 49 22.47 0.1766 22.14 0.1637
Middle 16QAM 1 49 22.28 0.1690 21.95 0.1567
Highest 1 49 22.21 0.1663 21.88 0.1542
Limit EIRP < 2W Result PASS
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LTE Band 41(HPUE) / 5MHz (Average) (GT - LC =-0.33 dB)

RB Conducted EIRP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 24 25.80 0.3802 25.47 0.3524
Middle QPSK 1 24 25.82 0.3819 25.49 0.3540
Highest 1 24 25.79 0.3793 25.46 0.3516
Lowest 1 12 24.81 0.3027 24.48 0.2805
Middle 16QAM 1 12 24.66 0.2924 24.33 0.2710
Highest 1 12 24.61 0.2891 24.28 0.2679
Limit EIRP < 2W Result PASS
LTE Band 41(HPUE) / 10MHz (Average) (GT - LC =-0.33 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 25 25.73 0.3741 25.40 0.3467
Middle QPSK 1 25 25.53 0.3573 25.20 0.3311
Highest 1 25 25.84 0.3837 25,51 0.3556
Lowest 1 25 24.79 0.3013 24.46 0.2793
Middle 16QAM 1 25 24.70 0.2951 24.37 0.2735
Highest 1 25 24.77 0.2999 24.44 0.2780
Limit EIRP < 2W Result PASS
LTE Band 41(HPUE) / 15MHz (Average) (GT - LC = -0.33 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 74 25.89 0.3882 25.56 0.3597
Middle QPSK 1 74 25.84 0.3837 25,51 0.3556
Highest 1 74 25.75 0.3758 25.42 0.3483
Lowest 1 37 24.85 0.3055 24.52 0.2831
Middle 16QAM 1 37 24.78 0.3006 24.45 0.2786
Highest 1 37 24.80 0.3020 24.47 0.2799
Limit EIRP < 2W Result PASS
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LTE Band 41(HPUE) / 20MHz (Average) (GT - LC = -0.33 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 99 25.90 0.3890 25.57 0.3606
Middle QPSK 1 99 25.90 0.3890 25.57 0.3606
Highest 1 99 25.85 0.3846 25.52 0.3565
Lowest 1 49 24.89 0.3083 24.56 0.2858
Middle 16QAM 1 49 24.79 0.3013 24.46 0.2793
Highest 1 49 24.80 0.3020 24.47 0.2799

Limit EIRP < 2W Result PASS
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LTE Band 26 / 1.4MHz (Average) (GT - LC =-12.6 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 24.86 0.3062 10.11 0.0103
Middle QPSK 3 0 24.59 0.2877 9.84 0.0096
Highest 3 0 24.65 0.2917 9.90 0.0098
Lowest 1 3 23.96 0.2489 9.21 0.0083
Middle 16QAM 1 3 23.56 0.2270 8.81 0.0076
Highest 1 3 23.37 0.2173 8.62 0.0073

Limit ERP < 7W Result PASS

LTE Band 26 / 3MHz (Average) (GT - LC =-12.6 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.66 0.2924 9.91 0.0098
Middle QPSK 1 0 24.62 0.2897 9.87 0.0097
Highest 1 0 24.70 0.2951 9.95 0.0099
Lowest 1 0 23.57 0.2275 8.82 0.0076
Middle 16QAM 1 0 23.04 0.2014 8.29 0.0067
Highest 1 0 23.08 0.2032 8.33 0.0068

Limit ERP < 7W Result PASS

LTE Band 26 / 5MHz (Average) (GT - LC =-12.6 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 24.87 0.3069 10.12 0.0103
Middle QPSK 1 12 24.74 0.2979 9.99 0.0100
Highest 1 12 24.73 0.2972 9.98 0.0100
Lowest 1 0 23.32 0.2148 8.57 0.0072
Middle 16QAM 1 0 23.16 0.2070 8.41 0.0069
Highest 1 0 23.76 0.2377 9.01 0.0080

Limit ERP < 7W Result PASS
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LTE Band 26 / 10MHz (Average) (GT - LC =-12.6 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 25 24,72 0.2965 9.97 0.0099
Middle QPSK 1 25 24.68 0.2938 9.93 0.0098
Highest 1 25 24.85 0.3055 10.10 0.0102
Lowest 1 25 23.57 0.2275 8.82 0.0076
Middle 16QAM 1 25 23.34 0.2158 8.59 0.0072
Highest 1 25 23.46 0.2218 8.71 0.0074

Limit ERP < 7W Result PASS

LTE Band 26 / 15MHz (Average) (GT - LC =-12.6 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 37 24.78 0.3006 10.03 0.0101
Middle QPSK 1 37 24.88 0.3076 10.13 0.0103
Highest 1 37 24.74 0.2979 9.99 0.0100
Lowest 1 37 23.82 0.2410 9.07 0.0081
Middle 16QAM 1 37 23.15 0.2065 8.40 0.0069
Highest 1 37 23.83 0.2415 9.08 0.0081

Limit ERP < 7W Result PASS
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LTE Band 66 / 1.4MHz (Average) (GT - LC = 0.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.49 0.2234 23.74 0.2366
Middle QPSK 3 1 23.60 0.2291 23.85 0.2427
Highest 3 1 23.42 0.2198 23.67 0.2328
Lowest 1 0 22.60 0.1820 22.85 0.1928
Middle 16QAM 1 0 22.71 0.1866 22.96 0.1977
Highest 1 0 22.09 0.1618 22.34 0.1714
Limit EIRP < 1W Result PASS
LTE Band 66 / 3MHz (Average) (GT - LC = 0.25 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 8 23.64 0.2312 23.89 0.2449
Middle QPSK 1 8 23.44 0.2208 23.69 0.2339
Highest 1 8 23.38 0.2178 23.63 0.2307
Lowest 1 8 22.53 0.1791 22.78 0.1897
Middle 16QAM 1 8 22.04 0.1600 22.29 0.1694
Highest 1 8 22.08 0.1614 22.33 0.1710
Limit EIRP < 1W Result PASS
LTE Band 66 / 5MHz (Average) (GT - LC = 0.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 23.53 0.2254 23.78 0.2388
Middle QPSK 1 12 23.49 0.2234 23.74 0.2366
Highest 1 12 23.41 0.2193 23.66 0.2323
Lowest 1 12 22.25 0.1679 22.50 0.1778
Middle 16QAM 1 12 22.23 0.1671 22.48 0.1770
Highest 1 12 22.79 0.1901 23.04 0.2014
Limit EIRP < 1W Result PASS
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LTE Band 66 / 10MHz (Average) (GT - LC = 0.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 23.64 0.2312 23.89 0.2449
Middle QPSK 1 25 23.63 0.2307 23.88 0.2443
Highest 1 25 23.52 0.2249 23.77 0.2382
Lowest 1 25 22.24 0.1675 22.49 0.1774
Middle 16QAM 1 25 22.24 0.1675 22.49 0.1774
Highest 1 25 22.14 0.1637 22.39 0.1734
Limit EIRP < 1W Result PASS
LTE Band 66 / 15MHz (Average) (GT - LC = 0.25 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 23.67 0.2328 23.92 0.2466
Middle QPSK 1 37 23.51 0.2244 23.76 0.2377
Highest 1 37 23.64 0.2312 23.89 0.2449
Lowest 1 0 22.08 0.1614 22.33 0.1710
Middle 16QAM 1 0 22.84 0.1923 23.09 0.2037
Highest 1 0 22.07 0.1611 22.32 0.1706
Limit EIRP < 1W Result PASS
LTE Band 66 / 20MHz (Average) (GT - LC = 0.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 49 23.56 0.2270 23.81 0.2404
Middle QPSK 1 49 23.79 0.2393 24.04 0.2535
Highest 1 49 23.59 0.2286 23.84 0.2421
Lowest 1 49 22.93 0.1963 23.18 0.2080
Middle 16QAM 1 49 22.16 0.1644 22.41 0.1742
Highest 1 49 22.70 0.1862 22.95 0.1972
Limit EIRP < 1W Result PASS
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LTE Band 71 /5MHz (Average) (GT - LC =-3.15 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 24.74 0.2979 19.44 0.0879
Middle QPSK 1 12 24.72 0.2965 19.42 0.0875
Highest 1 12 24.85 0.3055 19.55 0.0902
Lowest 1 12 23.18 0.2080 17.88 0.0614
Middle 16QAM 1 12 23.62 0.2301 18.32 0.0679
Highest 1 12 23.10 0.2042 17.80 0.0603
Limit ERP < 3W Result PASS
LTE Band 71/ 10MHz (Average) (GT - LC = -3.15 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 25 24.78 0.3006 19.48 0.0887
Middle QPSK 1 25 24,71 0.2958 19.41 0.0873
Highest 1 25 24.87 0.3069 19.57 0.0906
Lowest 1 25 23.15 0.2065 17.85 0.0610
Middle 16QAM 1 25 23.67 0.2328 18.37 0.0687
Highest 1 25 23.03 0.2009 17.73 0.0593
Limit ERP < 3W Result PASS
LTE Band 71/ 15MHz (Average) (GT - LC =-3.15 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 37 24.79 0.3013 19.49 0.0889
Middle QPSK 1 37 24.67 0.2931 19.37 0.0865
Highest 1 37 24.84 0.3048 19.54 0.0899
Lowest 1 37 23.19 0.2084 17.89 0.0615
Middle 16QAM 1 37 23.63 0.2307 18.33 0.0681
Highest 1 37 23.11 0.2046 17.81 0.0604
Limit ERP < 3W Result PASS
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LTE Band 71/ 20MHz (Average) (GT - LC = -3.15 dB)

Channel Mode : RB Conducted ERP
Size | Offset | EIRP(dBm)| EIRP(W) | ERP(dBm) ERP(W)
Lowest 1 49 24.80 0.3020 19.50 0.0891
Middle QPSK 1 49 24.75 0.2985 19.45 0.0881
Highest 1 49 24.88 0.3076 19.58 0.0908
Lowest 1 49 23.22 0.2099 17.92 0.0619
Middle 16QAM 1 49 23.71 0.2350 18.41 0.0693
Highest 1 49 23.12 0.2051 17.82 0.0605

Limit ERP < 3W Result PASS
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Radiated Spurious Emission

LTE Band 5
LTE Band 5/ 10MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1658.18 -54.12 -13 -41.12 -64.99 -60.00 0.70 8.73 H
2487.27 -50.50 -13 -37.50 -66.18 -58.18 0.95 10.78 H
3316.36 -48.95 -13 -35.95 -66.81 -57.49 1.21 11.90 H
H
H
H
Lowest
1658.18 -53.48 -13 -40.48 -64.24 -59.36 0.70 8.73 \Y,
2487.27 -50.11 -13 -37.11 -65.76 -57.79 0.95 10.78 \%
3316.36 -48.01 -13 -35.01 -65.65 -56.55 1.21 11.90 Y,
\Y,
\%
\%
1673.18 -53.38 -13 -40.38 -64.33 -59.32 0.71 8.79 H
2509.77 -48.71 -13 -35.71 -64.4 -56.41 0.95 10.81 H
3346.36 -48.52 -13 -35.52 -66.29 -57.12 1.21 11.96 H
H
H
H
Middle
1673.18 -53.37 -13 -40.37 -64.23 -59.31 0.71 8.79 Y,
2509.77 -50.07 -13 -37.07 -65.78 -57.77 0.95 10.81 Y,
3346.36 -48.24 -13 -35.24 -65.71 -56.84 1.21 11.96 \%
\%
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-10f 19
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Highest

1688.18 -53.41 -13 -40.41 -64.43 -59.40 0.72 8.85 H
2532.27 -49.29 -13 -36.29 -65.03 -57.00 0.96 10.83 H
3376.36 -49.31 -13 -36.31 -67 -57.97 1.22 12.03 H
H
H
H
1688.18 -52.65 -13 -39.65 -63.59 -58.64 0.72 8.85 \%
2532.27 -50.00 -13 -37.00 -65.95 -57.71 0.96 10.83 \%
3376.36 -48.48 -13 -35.48 -65.77 -57.14 1.22 12.03 \%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 B2-20f 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 26
LTE Band 26 / 15MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1663 -53.77 -13 -40.77 -64.66 -59.67 0.70 8.75 H
24945 -49.86 -13 -36.86 -65.54 -57.55 0.95 10.79 H
3326 -48.41 -13 -35.41 -66.24 -56.97 1.21 11.92 H
H
H
H
H
Lowest
1663 -53.80 -13 -40.80 -64.66 -59.70 0.70 8.75 Y,
24945 -49.19 -13 -36.19 -64.83 -56.88 0.95 10.79 Y,
3326 -49.05 -13 -36.05 -66.63 -57.61 1.21 11.92 \Y,
\%
\%
\Y,
\Y,
1673 -54.04 -13 -41.04 -64.98 -59.98 0.71 8.79 H
2509.5 -48.87 -13 -35.87 -64.56 -56.57 0.95 10.81 H
3346 -48.89 -13 -35.89 -66.66 -57.49 1.21 11.96 H
H
H
H
H
Middle
1673 -53.28 -13 -40.28 -64.13 -59.22 0.71 8.79 Y,
2509.5 -49.85 -13 -36.85 -65.56 -57.55 0.95 10.81 Y,
3346 -48.74 -13 -35.74 -66.21 -57.34 1.21 11.96 Y,
\%
\%
Y,
Y,
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1683 -52.30 -13 -39.30 -63.3 -58.27 0.71 8.83 H

25245 -50.33 -13 -37.33 -66.06 -58.04 0.96 10.82 H

3366 -48.19 -13 -35.19 | -65.91 -56.83 1.22 12.01 H

H

H

H

H

Highest

1683 -53.85 -13 -40.85 -64.76 -59.82 0.71 8.83 \Y

25245 -50.27 -13 -37.27 -66.15 -57.98 0.96 10.82 \%

3366 -49.59 -13 -36.59 -66.95 -58.23 1.22 12.01 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2
LTE Band 2 / 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3719.82 -44.39 -13 -31.39 -64.7 -55.42 1.44 12.48 H
5579.73 -32.44 -13 -19.44 -56.11 -43.72 2.00 13.28 H
7439.64 -38.79 -13 -25.79 -66.52 -47.96 2.19 11.36 H
H
H
H
H
Lowest
3719.82 -43.46 -13 -30.46 -63.48 -54.49 1.44 12.48 Y,
5579.73 -32.48 -13 -19.48 -56.41 -43.76 2.00 13.28 Y,
7439.64 -35.35 -13 -22.35 -62.85 -44.52 2.19 11.36 \Y,
\%
\%
\Y,
\Y,
3759.82 -44.09 -13 -31.09 -64.47 -55.12 1.48 12.51 H
5639.73 -32.74 -13 -19.74 -56.43 -44.01 2.00 13.27 H
7519.64 -38.37 -13 -25.37 -65.99 -47.48 2.18 11.30 H
H
H
H
H
Middle
3759.82 -45.22 -13 -32.22 -65.68 -56.25 1.48 12.51 Y,
5639.73 -32.37 -13 -19.37 -56.35 -43.64 2.00 13.27 Y,
7519.64 -33.77 -13 -20.77 -61.54 -42.88 2.18 11.30 Y,
\%
\%
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-50f 19
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Highest

3799.82 -45.47 -13 -32.47 -65.93 -56.50 151 12.54 H
5699.73 -32.61 -13 -19.61 -56.37 -43.88 1.99 13.26 H
7599.64 -37.26 -13 -24.26 -64.32 -46.30 2.24 11.28 H
H
H
H
H
3799.82 -46.61 -13 -33.61 -66.86 -57.64 151 12.54 \Y
5699.73 -31.56 -13 -18.56 -55.59 -42.83 1.99 13.26 \Y
7599.64 -32.28 -13 -19.28 -59.58 -41.32 2.24 11.28 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 25
LTE Band 25/ 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3721 -43.64 -13 -30.64 -63.95 -54.67 1.44 12.48 H
5583 -31.24 -13 -18.24 -54.91 -42.52 2.00 13.28 H
7438 -36.01 -13 -23.01 -63.74 -45.18 2.19 11.36 H
H
H
H
H
Lowest
3719.82 -45.53 -13 -32.53 -65.55 -56.56 1.44 12.48 Y,
5583 -30.44 -13 -17.44 -54.38 -41.72 2.00 13.28 Y,
7438 -33.55 -13 -20.55 -61.03 -42.72 2.19 11.36 \Y,
\%
\%
\Y,
\Y,
3760 -44.92 -13 -31.92 -65.3 -55.95 1.48 12.51 H
5639 -33.48 -13 -20.48 -57.16 -44.75 2.00 13.27 H
7519 -37.51 -13 -24.51 -65.13 -46.62 2.18 11.30 H
H
H
H
H
Middle
3760 -46.18 -13 -33.18 -66.31 -57.21 1.48 12.51 Y,
5639 -31.71 -13 -18.71 -55.69 -42.98 2.00 13.27 Y,
7522 -32.29 -13 -19.29 -60.04 -41.40 2.19 11.30 Y,
\%
\%
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-7 of 19
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Report No. : FG012248B

Highest

3809.82 -46.31 -13 -33.31 -66.78 -57.34 1.52 12.55 H
5716 -32.82 -13 -19.82 -56.6 -44.08 1.99 13.26 H
7620 -37.37 -13 -24.37 -64.43 -46.39 2.25 11.28 H

H
H
H
H

3809.82 -46.69 -13 -33.69 -66.97 -57.72 1.52 12.55 \Y
5716 -30.48 -13 -17.48 -54.52 -41.74 1.99 13.26 \Y
7620 -28.57 -13 -15.57 -55.86 -37.59 2.25 11.28 \%

\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 4
LTE Band 4 / 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3439 -48.12 -13 -35.12 -66.99 -59.05 1.24 12.17 H
5156 -38.45 -13 -25.45 -62.16 -49.37 1.97 12.89 H
6879 -39.96 -13 -26.96 -65.22 -49.02 2.35 11.41 H
H
H
H
H
Lowest
3439 -47.94 -13 -34.94 -66.47 -58.87 1.24 12.17 Y,
5156 -37.66 -13 -24.66 -61.05 -48.58 1.97 12.89 Y,
6879 -41.17 -13 -28.17 -66.4 -50.23 2.35 11.41 \Y,
\%
\%
\Y,
\Y,
3464.82 -45.96 -13 -32.96 -65.1 -56.94 1.24 12.22 H
5198 -37.52 -13 -24.52 -61.36 -48.48 1.97 12.94 H
6929 -37.86 -13 -24.86 -63.55 -47.08 2.36 11.57 H
8663 -36.70 -13 -23.70 -63.42 -45.23 2.44 10.97 H
H
H
H
Middle
3462 -45.51 -13 -32.51 -64.35 -56.49 1.24 12.22 Y,
5198 -36.25 -13 -23.25 -59.65 -47.21 1.97 12.94 Y,
6929 -39.20 -13 -26.20 -65.03 -48.42 2.36 11.57 Y,
8662 -36.20 -13 -23.20 -64.63 -44.73 2.44 10.97 Y,
\%
Y,
Y,
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samranas. FCC RADIO TEST REPORT Report No. : FG012248B
3490 -44.42 -13 -31.42 -63.83 -55.45 1.25 12.28 H
5233 -31.77 -13 -18.77 -55.59 -42.77 1.98 12.98 H
6983 -34.28 -13 -21.28 -60.48 -43.66 2.37 11.75 H
8726 -31.93 -13 -18.93 -61.01 -40.44 2.44 10.95 H
10470 -34.50 -13 -21.50 -66.64 -42.88 2.63 11.01 H
12215 -31.82 -13 -18.82 -65.64 -42.23 2.79 13.20 H
13960 -29.88 -13 -16.88 -64.9 -40.17 2.52 12.82 H
15705 -26.46 -13 -13.46 -63.89 -39.06 3.02 15.62 H
Highest
3490 -42.86 -13 -29.86 -62.09 -53.89 1.25 12.28 \%
5233 -32.19 -13 -19.19 -55.65 -43.19 1.98 12.98 \%
6983 -35.82 -13 -22.82 -62.29 -45.20 2.37 11.75 \%
8726 -36.17 -13 -23.17 -64.86 -44.68 2.44 10.95 \%
10469 -35.06 -13 -22.06 -67 -43.45 2.63 11.01 \%
12214 -32.96 -13 -19.96 -65.81 -43.37 2.79 13.20 \%
13959 -29.13 -13 -16.13 -64.44 -39.42 2.52 12.82 \%
15704 -25.58 -13 -12.58 -61.71 -38.18 3.02 15.62 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B2-10 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 66
LTE Band 66 / 20MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3441 -47.69 -13 -34.69 -66.59 -58.62 1.24 12.17 H
5156 -36.05 -13 -23.05 -59.76 -46.97 1.97 12.89 H
6879.64 -40.66 -13 -27.66 -65.92 -49.72 2.35 11.41 H
8600 -35.86 -13 -22.86 -64.22 -44.40 2.44 10.98 H
10320 -33.41 -13 -20.41 -65.49 -41.92 2.56 11.07 H
12039.37 | -29.35 -13 -16.35 -63.17 -39.55 2.76 12.95 H
13759.28 | -29.36 -13 -16.36 -64.99 -39.58 2.68 12.90 H
15480 -26.16 -13 -13.16 -62.54 -37.92 2.95 14.72 H
Lowest
3441 -47.06 -13 -34.06 -65.62 -57.99 1.24 12.17 Y,
5156 -35.77 -13 -22.77 -59.16 -46.69 1.97 12.89 \Y,
6879.64 -40.54 -13 -27.54 -65.78 -49.60 2.35 11.41 Y,
8600 -33.13 -13 -20.13 -61.31 -41.67 2.44 10.98 Y,
10320 -34.14 -13 -21.14 -65.87 -42.65 2.56 11.07 \Y,
12039.37 | -31.19 -13 -18.19 -64.42 -41.39 2.76 12.95 \Y,
13759.28 | -29.27 -13 -16.27 -64.72 -39.49 2.68 12.90 Y,
15480 -29.59 -13 -16.59 -65.89 -41.35 2.95 14.72 Y,
TEL : 886-3-327-3456 Page Number 1 B2-11 of 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B
3490 -40.35 -13 -27.35 -59.76 -51.38 1.25 12.28 H
5233 -30.13 -13 -17.13 -53.95 -41.13 1.98 12.98 H
6983 -34.63 -13 -21.63 -60.83 -44.01 2.37 11.75 H
8726 -34.04 -13 -21.04 -63.12 -42.55 2.44 10.95 H
10472 -33.43 -13 -20.43 -65.57 -41.81 2.63 11.01 H
12216 -31.43 -13 -18.43 -65.25 -41.84 2.79 13.20 H
13960 -27.87 -13 -14.87 -62.89 -38.16 2.52 12.82 H
_ 15704 -22.60 -13 -9.60 -60.03 -35.20 3.02 15.62 H
Middle 3490 -42.29 -13 -29.29 -61.52 -53.32 1.25 12.28 \Y
5233 -29.99 -13 -16.99 -53.45 -40.99 1.98 12.98 \%
6983 -32.98 -13 -19.98 -59.45 -42.36 2.37 11.75 \%
8726 -30.76 -13 -17.76 -59.45 -39.27 2.44 10.95 \Y
10472 -34.10 -13 -21.10 -66.05 -42.48 2.63 11.01 \Y
12216 -31.63 -13 -18.63 -64.48 -42.04 2.79 13.20 \%
13960 -29.54 -13 -16.54 -64.85 -39.83 2.52 12.82 \%
15704 -27.51 -13 -14.51 -63.64 -40.11 3.02 15.62 \Y
TEL : 886-3-327-3456 Page Number 1 B2-12 of 19
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Highest

3539 -45.88 -13 -32.88 -65.61 -56.93 1.28 12.33 H
5310 -28.45 -13 -15.45 -52.2 -39.53 1.99 13.07 H
7081 -35.20 -13 -22.20 -62.01 -44.58 2.34 11.72 H
8849.55 -35.65 -13 -22.65 -65.1 -44.13 2.45 10.93 H
10616 -32.85 -13 -19.85 -65.04 -41.20 2.63 10.98 H
12389.37 | -31.54 -13 -18.54 -65.38 -42.16 2.83 13.44 H
14159.28 | -30.33 -13 -17.33 -64.91 -40.32 2.56 12.55 H
15928 -23.57 -13 -10.57 -61.46 -36.99 3.10 16.51 H
3539 -46.11 -13 -33.11 -65.59 -57.16 1.28 12.33 \Y
5310 -29.08 -13 -16.08 -52.69 -40.16 1.99 13.07 \%
7081 -34.27 -13 -21.27 -61.23 -43.65 2.34 11.72 \%
8849.55 -34.54 -13 -21.54 -63.38 -43.02 2.45 10.93 \Y
10616 -32.51 -13 -19.51 -64.73 -40.86 2.63 10.98 \Y
12389.37 | -33.01 -13 -20.01 -65.49 -43.63 2.83 13.44 \%
14159.28 | -29.54 -13 -16.54 -64.93 -39.53 2.56 12.55 \%
15928 -27.02 -13 -14.02 -63.01 -40.44 3.10 16.51 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 12
LTE Band 12/ 10MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1408 -51.46 -13.00 -38.46 -63.35 -56.44 0.58 7.71 H
2112 -47.03 -13.00 -34.03 -62.35 -54.23 0.90 10.26 H
2816.36 -49.16 -13.00 -36.16 -65.91 -57.00 1.06 11.05 H
3520.45 -48.41 -13.00 -35.41 -67.29 -57.31 1.27 12.32 H
4224.54 -45.51 -13.00 -32.51 -66.49 -54.28 1.73 12.66 H
H
H
Lowest
1408 -51.06 -13.00 -38.06 -62.97 -56.04 0.58 7.71 Y,
2112 -40.28 -13.00 -27.28 -55.58 -47.48 0.90 10.26 Y,
2816.36 -48.26 -13.00 -35.26 -65.52 -56.10 1.06 11.05 \Y,
3520 -46.89 -13.00 -33.89 -65.57 -55.79 1.27 12.32 Y,
4224 -41.98 -13.00 -28.98 -63.06 -50.75 1.73 12.66 \Y,
\Y,
\Y,
1416 -50.64 -13.00 -37.64 -62.48 -55.65 0.59 7.75 H
2120 -45.55 -13.00 -32.55 -61.01 -52.76 0.90 10.27 H
2836.36 -48.92 -13.00 -35.92 -65.74 -56.77 1.07 11.07 H
3536 -47.53 -13.00 -34.53 -66.51 -56.43 1.28 12.33 H
4245.54 -45.45 -13.00 -32.45 -66.52 -54.21 1.74 12.65 H
H
H
Middle
1416 -51.24 -13.00 -38.24 -63.06 -56.25 0.59 7.75 \Y,
2120 -41.14 -13.00 -28.14 -56.58 -48.35 0.90 10.27 Y,
2830.36 -48.80 -13.00 -35.80 -66.05 -56.65 1.07 11.06 Y,
3536 -46.98 -13.00 -33.98 -65.72 -55.88 1.28 12.33 Y,
4245 -43.45 -13.00 -30.45 -64.66 -52.21 1.74 12.65 \%
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-14 of 19
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Highest

1424 -50.05 -13.00 -37.05 -61.84 -55.09 0.59 7.78 H
2136 -47.52 -13.00 -34.52 -63.28 -54.75 0.91 10.29 H
2844.36 -49.44 -13.00 -36.44 -66.34 -57.29 1.07 11.08 H
3555.45 -48.25 -13.00 -35.25 -67.35 -57.15 1.30 12.34 H
4266.54 -45.14 -13.00 -32.14 -66.31 -53.89 1.74 12.65 H
4976 -43.80 -13.00 -30.80 -66.82 -52.40 1.94 12.70 H
H

1424 -48.87 -13.00 -35.87 -60.60 -53.91 0.59 7.78 \%
2136 -42.37 -13.00 -29.37 -58.11 -49.60 0.91 10.29 \Y
2844.36 -48.59 -13.00 -35.59 -65.85 -56.44 1.07 11.08 \%
3555.45 -47.92 -13.00 -34.92 -66.72 -56.82 1.30 12.34 \%
4266 -43.77 -13.00 -30.77 -65.11 -52.52 1.74 12.65 \Y
4977 -42.41 -13.00 -29.41 -65.55 -51.01 1.94 12.70 \Y
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 41 (HPUE)

LTE Band 41/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4994.18 -40.61 -25 -15.61 -63.81 -51.36 1.95 12.70 H
7491.27 -37.00 -25 -12.00 -64.74 -46.14 2.17 11.31 H
9988.36 -43.82 -25 -18.82 -75.74 -52.60 2.43 11.21 H
12485.45 | -41.88 -25 -16.88 -75.73 -52.61 2.85 13.58 H
14982.54 | -39.64 -25 -14.64 -75.31 -49.29 3.03 12.67 H
H
H
Lowest
4994.18 -42.24 -25 -17.24 -65.57 -52.99 1.95 12.70 \Y,
7491.27 -43.62 -25 -18.62 -71.44 -52.76 2.17 11.31 Y,
9988.36 -45.38 -25 -20.38 -76.65 -54.16 2.43 11.21 \Y,
12485.45 | -42.12 -25 -17.12 -74.39 -52.85 2.85 13.58 \Y,
14982.54 | -36.26 -25 -11.26 -73.01 -45.91 3.03 12.67 \Y,
\Y,
\Y,
5168.18 -46.49 -25 -21.49 -70.23 -57.42 1.97 12.90 H
7752.27 -32.72 -25 -71.72 -59.79 -41.62 2.35 11.25 H
10336.36 | -44.03 -25 -19.03 -76.11 -52.52 2.57 11.07 H
12920.45 | -39.51 -25 -14.51 -74.88 -50.19 2.75 13.43 H
H
H
H
Middle
5168.18 -44.32 -25 -19.32 -67.71 -55.25 1.97 12.90 \Y,
7752.27 -36.70 -25 -11.70 -63.88 -45.60 2.35 11.25 Y,
10336.36 | -43.59 -25 -18.59 -75.33 -52.08 2.57 11.07 Y,
12920.45 | -39.94 -25 -14.94 -74.07 -50.62 2.75 13.43 \Y,
Y,
Y,
Y,
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Highest

5342.18 -45.81 -25 -20.81 -69.53 -56.93 1.99 13.11 H
8013.27 -38.90 -25 -13.90 -67.59 -47.58 2.52 11.19 H
10684.36 | -44.05 -25 -19.05 -76.27 -52.39 2.63 10.96 H
H
H
H
H
5342.18 -43.30 -25 -18.30 -66.97 -54.42 1.99 13.11 \Y
8013.27 -41.34 -25 -16.34 -69.87 -50.02 2.52 11.19 \Y
10684.36 | -44.00 -25 -19.00 -76.37 -52.34 2.63 10.96 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
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Report No. : FG012248B

LTE Band 71
LTE Band 71/ 20MHz / QPSK
Channel Frf&:in;y (('jEBRr: ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1344 -47.49 -13 -34.49 -59.23 -54.37 0.57 7.44 H
2016 -46.05 -13 -33.05 -59.59 -55.28 0.89 10.12 H
2731 -49.47 -13 -36.47 -65.86 -59.42 1.03 10.98 H
H
H
H
H
Lowest
1344 -44.78 -13 -31.78 -56.37 -51.66 0.57 7.44 \%
2016 -40.97 -13 -27.97 -54.49 -50.20 0.89 10.12 Y,
2731 -48.56 -13 -35.56 -65.61 -58.51 1.03 10.98 \Y,
\%
\%
\Y,
\Y,
1368 -49.59 -13 -36.59 -61.38 -56.56 0.57 7.55 H
2048 -44.84 -13 -31.84 -58.97 -54.11 0.90 10.17 H
2731 -49.15 -13 -36.15 -65.54 -59.10 1.03 10.98 H
1368 -49.59 -13 -36.59 -61.38 -56.56 0.57 7.55 H
H
H
H
Middle
1368 -45.37 -13 -32.37 -57.1 -52.34 0.57 7.55 \%
2048 -39.63 -13 -26.63 -53.74 -48.90 0.90 10.17 Y,
2731 -47.92 -13 -34.92 -64.97 -57.87 1.03 10.98 Y,
\%
\%
Y,
Y,
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Highest

1375.82 -52.45 -13 -39.45 -64.32 -59.45 0.58 7.58 H
2064 -42.89 -13 -29.89 -57.32 -52.18 0.90 10.19 H
2751.64 -49.49 -13 -36.49 -65.97 -59.45 1.04 11.00 H
H

H

H

H

1376 -49.77 -13 -36.77 -61.61 -56.77 0.58 7.58 \Y
2064 -38.79 -13 -25.79 -53.19 -48.08 0.90 10.19 \Y
2751 -48.60 -13 -35.60 -65.72 -58.56 1.04 11.00 \%
\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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